
Test performed by the company DTS on behalf of HDM GmbH in October 2015

Wear resistance test according to EN 14354 Annex D (see below for description). 

Sample M120/15 Sample M120/15 Sample M120/15 Sample M120/15

Light stone decor Light stone decor Light stone decor Light stone decor

Ceramic tile - Gloss finish Ceramic tile - Gloss finish Ceramic tile - Gloss finish Ceramic tile - Gloss finish

25 Revolutions 50 Revolutions 100 Revolutions 200 Revolutions

Sample M122/15 Sample M122/15 Sample M122/15 Sample M122/15

Carrara White Carrara White Carrara White Carrara White

ELESGO Supergloss Floor ELESGO Supergloss Floor ELESGO Supergloss Floor ELESGO Supergloss Floor

25 Revolutions 50 Revolutions 100 Revolutions 200 Revolutions
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